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TEST REPORT

1. NO : PC19-00266E
2. Client
O Name :  Naewoikorea
O Address : #501 W-City,9-22.255 Pankyoro,Bundang-Gu,Seongnam-si ,Gyeonggi-Do, 13486 Korea

3. Date of Test : 2019.01.25 ~ 2021.06.10
4. Use of Report :
5. Test Sample :  NWK 800, NWK A-FMV, NWK 742S
6. Test Method
(1) ASTM EB4-18b
) ) Tested By ‘| Technical Manager 3
AHREEREken Name : Kang Mee Jeong 3 3 Name : Shin Jin Yong 51“ 3'\{'

This report is not accredited by KOLAS.

Qur report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently
ident ical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
test report can be checked on KCL website(wwmw.kcl.re.kr).
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TEST REPORT

7-1. Test Results (Steel material)

No. : PC19-00266E

Test Results
Test Locati
Test |tems No. 1 No.2 No.3 lethod | o
(NWK 742S) | (NIWK 800) | (WK A-FMV)
Calculated Flame
Spread i = =
(CFS)
; Flame Spread Index |
E Flame | (FSI1) 0 0 0
| Spread Maximum Flame
Results Spread i - =
(ft)
g Area Under the ‘
, | Flame Spread Curve = = =
‘ (ft - min)
Steiner Calculated Smoke
Tunnel Deve | oped 12.70 4.30 4,50 (1) A
Test i (CSD)
J Smoke Developed
i | ndex 15 5 5
‘ (SD1)
i SMOKE | nder Area Smoke
| Results | Curve | 15.06 5.13 5.30
1 (%0bs - min)
I
! Under Area the
E Red Oak Curve | 718.81 118.81 118.81
’; (%0bs - min)
|
% Location
A. 33-72, Eonjang 1-gil, Samcheok-si, Gangwon—do, Korea
% Classification (Reference)
Classifications Flame Spread |ndex(FSI) Smoke Developed Index(SDI)
Class A 0~25 0 ~ 450
Class B 26 ~ 75 0 ~ 450
Class C 76 ~ 200 0 ~ 450
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No.

: PC19-00266E

TEST REPORT

B Specimen and test condition (Steel material)

| tems Test condition
Test condition 2.1 ¢, 21.9 C, 21.4 T:.:
(Temp. , Humidity) 51 % R.H. 50 % R.H. 51 % R.H.|
- Seowem i
_ Length (mm)| No.1 |2435.0 No2 24350 N3 | 24350
Specimen : . | 3
ot ) (NWK 742S) - (NWK 800) (NWK A—FMV)‘——————‘?
Width (mm) 610.0 | 610.0 610.0
Number of !
g s TR b L e ——
IR i1 2.0 25 |
(mm) ;
Pretreatment Temp. : (23.0 + 2.8) T, Humidity : (50 + 5) % R.H.

Heated surface of

; Paint side
specimen

Air Velocity (m/s) 1.23

Gy Roadling Range 13.7 ~ 24.9 (Setting : 24.0)

(Pa)
Average Methane
Volumetric 141.0
Flow Rate (L/min)
Test duration (min) 10
No. 1 Paint(0.05 mm) + steel(1 mm)
Description of specimen
? 9 No.? Paint(0.15 mm) + steel(1 mm)
(Provided by Client) | 1 T e . N 7 ——— . i - W
No.3 Paint(0.15 mm) + steel(1 mm)
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TEST REPORT

B Photograph of specimen (Steel material — NWK 742S)

No. @ PC19-00266E

Before the
test

After the
test
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TEST REPORT

B Photograph of specimen (Steel material — NWK 800)

No. : PC19-00266E

Before the
test

After the |
test
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TEST REPORT

B Photograph of specimen (Steel material — NWK A-FMV)

No. : PC19-00266E

Before the
test

1

:

's

E
After the |
test ’
1

|

i
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TEST REPORT

PC19-00266E

No.

B Flame Spread / Smoke Developed Graph (Steel material)
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TEST REPORT

7-1. Test Results (CRC Board material)

No. : PC19-00266E

Test Results _
Test Locat i
Test |tems No.1 No.2 N3 % elon | o
(NWK 742S) | (NWK 800) | (NWK A-FMV)
| Calculated Flame | :
] Spread l - - - :
(CFS) | ,-
Flame Spread Index i .
Flame (FSI1) 0 0 0
Spread Maximum Flame | 5
Results | Spread 5 = - -
| (1) | |
Area Under the '
Flame Spread Curve = f = =
_ (ft - min) t
Steiner Calculated Smoke | | r
Tunnel Deve | oped 28.40 0.00 2.40 | (A
Test (CSD) . |
Smoke Developed |
Index L 30 0 ; 0
(soi) | [
Soke Under Area Smoke
Resul ts Curve 33.75 0.00 2.91
(%0bs - min) | J
g [
Under Area the 1
Red Oak Curve | 118.81 118.81 118.81
| (%0bs - min) i |
! {
#% Location
A. 33-72, Eonjang 1-gil, Samcheok-si, Gangwon-do, Korea
% Classification (Reference)
Classifications Flame Spread Index(FSI) Smoke Developed Index(SDI)
Class A 0 =25 0 ~ 450
Class B 26 ~ 75 0 ~ 450
Class C 76 ~ 200 0 ~ 450




No.

TEST REPORT

: PC19-00266E

B Specimen and test condition (CRC Board material)

Test condition

| tems
Test condition !21.9 pof 22.0 ¢, 21.9 &,
(Temp. . Humidity) {55 % R.H. 54 % R.H.| 50 % R.H.
] =5 | sz O]
Length |
o No.i | 800.0 i Moo | 800 | No3 | 80.0 |
Specimen| Width (NWK 742S) (NWK 800) (NWK A-FMV)
580.0 590.0 590.0
T (om) e MR s
: . k |
Apecimen i 6.0 6.3 8.5
size / (mm) 5
Numb f Length
i il i | 2000 200.0 200.0
pieces | (m) , ,
Specimen| Width No.1 No.?2 No.3
2 (mm)  (NWK 742S) O !(NWK 800) -0 (NWK A-FMV) S
Thick
i 6.0 6.3 6.6
__________________________ b - (mm) b SRRy S T
Pretreatment Temp. : (23.0 + 2.8) T, Humidity : (50 £ 5) % R.H
Heated surface of specimen Paint side
Air Velocity (m/s) 1.23

13.7 ~ 24.9 (Setting : 24.0)

Draft Reading Range (Pa)
Average Methane Volumetric 1410
| Flow Rate (L/min) - i
Test duration (min) 10
No. 1 Paint(0.05 mm) + CRC Board(6 mm)
Description of specimen
. ) No.2 Paint(0.15 mm) + CAC Board(6 mn)
(Provided by Client)
No.3 Paint(0.15 mm) + CRC Board(6 mm)
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No. : PC19-00266€

TEST REPORT

M Photograph of specimen (CRC Board material — NWK 7425)

Before the
test

After the
test
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TEST REPORT

B Photograph of specimen (CRC Board material — NWK 800)

No. : PC19-00266E

Before the
test

After the |
test
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No. : PC19-00266E

TEST REPORT

B Photograph of specimen (CRC Board material — NAK A-FMV)

Before the
test

.l

After the
test
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TEST REPORT

PC19-00266E

No.

B Flame Spread / Smoke Developed Graph (CRC Board material)
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No.

TEST REPORT

. PC19-00266E

7-1. Test Results (plywood material)

Test Results ol
Test ati
Test |tems No. 1 No.2 No.3 Method o
(NWK 742S) | (MWK 800) | (NWK A-FWV)
Calculated Flame {
Spread | 78.37 67.22 45.02
(CFS) | ,
r |
Flame Spread Index | 5
Spread Maximum Flame i I
Results Spread | 19.50 ‘ 19.50 19.50
(ft) | |
Area Under the | }
Flame Spread Curve | 130.84 | 122. 11 87 .42
_ (ft - min) | |
Steiner Calculated Smoke ‘
Tunne| Deve | oped | 83.70 26.20 11.80 (1) A
Test (CSD) i ,
Smoke Developed | ! |
Index } 85 ' 25 10 ;
| (SDI) Ir !
[ | i
i Under Area Smoke ‘ l
i Curve | 99.41 31.16 14.06 |
(%0bs - min) ]
)
|
Under Area the f |
Red Oak Curve | 118.81 | 118.81 118.81
(40bs - min) | E
# Location

A. 33-72, Eonjang 1-gil, Samcheok-si, Gangwon-do, Korea

# Classification (Reference)

Classifications

Flame Spread |ndex(FS!)

Smoke Developed Index(SDI)

Class A 0~25 0 ~ 450
Class B 26 ~ 75 0~ 450
Class C 76 ~ 200 0 ~ 450




No. : PC19-00266E

TEST RE

PORT

B Specimen and test condition (plywood material)

| tems

Test condition

Temp. : (23.0 + 2.8) C, Humidity : (50 + 5) % R.H.

|
Test condition 22.0 T, 21.7 6, 21.5TC,
(Temp. , Humidity) 54 % R.H 52 % R.H 55 % R.H
- (length (mm)| No | 24400 Nop [ 2440.0| no3 | 2 440.0
Specimen | 3
1 (NWK 742S) (NWK 800) (NWK A—FMV)
| Width (mm) 605.0 605.0 605.0
Number of | ]
e iy om By N TP L - =
Thickness 8.6 90 92
| (mm)
Pretreatment

Heated surface of
specimen

Paint side

Air Velocity (m/s)

1.20 = 1.23

Draft Reading Range

(Pa) 13.7 ~ 24.9 (Setting : 24.0)
Average Methane
Volumetric 141.0
Flow Rate (L/min)
Test duration (min) 10
No.1 Paint(0.05 mm) + plywood(8.5 mm)
Description of specimen )
No.2 Paint(0.15 mm) + plywood(8.5 mm)
(Provided by Client) |~ | . e 2 S_ (
No.3 Paint(0.15 mm) + plywood(8.5 mm)
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TEST REPORT

M Photograph of specimen (plywood material — NWK 742S)

No. : PC19-00266E

Before the
test

After the
test
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No. : PC19-00266E

TEST REPORT

M Photograph of specimen (plywood material — NWK 800)

Before the
test

|
i
.
{

After the
test
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TEST REPORT

B Photograph of specimen (plywood material — NWK A-FMV)

No. : PC19-00266E

Before the
test

After the
test
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No.

TEST REPORT

PC19-00266E

B Flame Spread / Smoke Developed Graph (plywood material)

1
i —a—Flame Spread Curves —— Smoke Developed Curves
i . 20
I | 18
) i
| i 18
| g i
1 = L © S
. -
NWK | 2 2 3
745 | % jo8
= [ L3
% | 8 é
1 2 6
& |
| (=] R |
:1 L g
" B
Time(Minutes)
$ —a— Flame Spread Curves Smoke Devaeloped Cumves
| =z
| 2 S
I = B
NHK | # H
£
I% g
800 | B g
I = &
| =
| =
i =1
I
1
{
1}
{
:E Time{Minutes)
!
I
l =g Flame Spread Curves — Smoke Developed Curves
|
! T I 1 12 L S ol (0o s DRSNS R
j @0
l 80
| £ 70
= Y
| =
| § e A |
NWK | & | H
| 5 B0 L 10 &
A-FMY | E 40 - §
E '
8 3o | B
é 20 4
ﬂ 10 2
j B —— e i i)
1 o 1 ] 3 4 5. & 7 8 a 10
1
i Tirne(Minutes)
|

- Page 19 of 19 -

TOP-12-01-04(1)




